MUNICIPALITY OF ASSIGINACK

BOX 238, MANITOWANING, ONT., POP 1NO
(705) 859-3196 or 1-800-540-0179

www.assiginack.ca

REGULAR MEETING OF COUNCIL
Tuesday, March 1, 2022 5:00 pm
AGENDA

For Consideration:

1. OPENING
a) Adoption of Agenda
b) Disclosure of Pecuniary Interest and General Nature Thereof

2. ANNOUNCEMENTS

3. ADOPTION OF MINUTES
a) Regular Virtual Meeting of February 15, 2022

4. DELEGATIONS

5. REPORTS
a) 2021 Annual Report on Drinking Water System Under Safe Drinking Water
Act: Manitowaning and Sunsite Estates Systems

6. ACTION REQUIRED ITEMS
a} Accounts for Payment : General $ 177,690.92
Payroll: $ 22,771.55

7. INFORMATION ITEMS
a) Freelandt Caldwell Reilly 2021 Audit Review Letter
[...]
The report must list the requirements of the Act, the regulations, the system’s approval and any order that the
system failed to meet at any time during the period covered by the report. It must also specify the duration of
the failure, and for each failure referred to, describe the measures that were taken to correct the failure.
For the purpose of enabling the owner of the system to assess the rated capability of their system to meet
existing and future planned water uses, the following information is required to be included in this report:

» A summary of the quantities and flow rates of the water supplied during the period covered by the

report, including monthly average and maximum daily flows.
» A comparison of the summary to the rated capacity and flow rates approved in the systems approval.

Section 11 Report

The annual report must contain the following:

= A brief description of the drinking water system and a list of chemicals used by the system.

» A description of any major expenses incurred during the period covered by the report to install, repair or
replace required equipment.

= A summary of all adverse water quality incidents (AWQI) reported to the Ministry

* A summary of corrective actions taken in response all AWQIs

= A summary of all test results required under the regulation, under an approval, municipal drinking water
licence or order, including an OWRA order.

= A statement of where a Schedule 22 report will be available for inspection.

The report must be prepared not later than February 28 of the following year.
Regulation 387 Report

On or before March 31 in every year, every holder of a permit to take water (PTTW) shall submit to a Director
the data collected and recorded for the previous year.

A record of annual water taking can be found in Appendix A.

2|Page



(9

2021 Annual Report
Manitowaning Water Treatment

SECTION 3: SCHEDULE 22 REPORT

Flows - Treated

In accordance with the Municipal Drinking Water License (MDWL), the Manitowaning WTP shall not be
operated to exceed a maximum daily volume of 1045 m3/d to the distribution system.

The daily treated water maximum flow was 698 m3 in June and represents 67% of capacity. In 2021, the total
volume of water sent to the distribution system was 126,834.9 m3

The quantity of treated water supplied during the reporting period did not exceed the rated maximum capacity.
Flows - Raw

Daily raw maximum instantaneous flow is stated in the PTTW at a maximum rate of flow of 71.32 L/s and a
maximum daily volume of 1149.12m%/d.

The average monthly raw water flow for this reporting period was 387.7 m3/d. The maximum daily flow was 8§22
m3/d representing 71.5% of water taking limits. In 2021, the total volume of water taken from the environment
was 141,509.4 m3.

The quantity of raw water taken did not exceed any limits stipulated within the PTTW.

RAW WATER FLOW DATA - TOTAL ALL SOURCES
—r — —_— |
Total | Average Flow | Maximum = Maximum | Limits "I
Monthly Flow | | Flow = Flow Rate L/s mrd |

Month (m3) i ) | (m3/d) ! (L/s) ‘ (PTTW) | (PTTW)

[ Janvary | 11,086 | 35632 | 437 | 1892 | 7132 | 114912 |||
|| February | 11,253 [ 401.89 © 533 | 18883 | 7132 [1149.12 ]|;
[[ March | 1276339 | 4t172 | 509 [ 1887 [ 7132 [ 1149.12 ||
[T April | 12348 [  4l16 482 | 1892 | 7132 [ 114912 ]
T May | 13,905 C 44855 1 s48 [ 1849 [ 7132 [ 114912 |
[ June | 16,251 o s417 1 82 [ 1892 | 7132 [ 114912 |]
[y | 13,783 44461 | 648 [ 1892 | 7132 [1149.12 )
[ August | 11,315 365 a5 [ 1892 | 7132 [1149.a2 ||
[| September | 10406 | 346.87 T4 [ 1892 [ 7132 [1149a2 ||
[[ October [ 11,062 | 35684 | 496 | 1758 | 7132 | 1149.12 ||
[[ November | 9,169 | 305.63 503 [ 178 [ 7132 [ 114912 ||
[ December | 8208 | 26477 | 343 | 1771 | 7132 [ 1149.12 ||
| Total | 141,509.4 | | | | | |
[[ Average | | 3877 [ ] | | ||!
[ Maximum | | [ 822 | 18.92 | 71.32 | 1149.12 |||

J|Page



(9,

2021 Annual Report
Manitowaning Water Treatment

Manitowaning WTP Raw Flow Rates

80

70 + = ¥ s 2 ¥ s ¥ n 4 » " ¥
— 60 +
0N
4 50 ¢
g a0}
o
2 30 +
2
i 20

0

Feb Mar Apr May Jun Aug Sep Oct Nov Dec
Month
I Maximum ——PTTW Limits
Manitowaning WTP Raw Flow Data

1400

1200 -
_ 1000 -
2
‘g 800 - —
[
E 600 + e

i ~ a —
3 400 - u n a - - . -
m -
z 200 _‘
[}
o 0 = : : . . : bl R
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

C—IMaximum =m==Average =—+=PTTW Limits

Month

4|Page



(9

2021 Annual Report
Manitowaning Water Treatment
Annual Raw Water Review

Raw Water | Total Taking | Average Day | Max Day | Max Day % of PTTW dallowable
Taking m3/d m3/d m3/d 1149.12 m3/d
2021 141,509.4 387.7 822 71.5%
2020 132,013 360.69 682 59%
2019 104,954 287.55 497 43.3%
2018 147,007 402.76 987 85.9%
2017 102,449 280.68 491 42.7%

System Failures and Corrective Actions

The following sampling non-compliance occurred in 2021:

The weekly bacti samples for the week of August 9 were collected 4 days after the previous week’s samples.
The Operator had originally collected samples on Tuesday August 3, however, due to a Purolator issue the
samples did not make it within the holding time. He then collected samples again on Thursday August 5. The
Operator then collected his samples according to his regular schedule the following week. Operators have been
reminded to pay close attention to sample dates when they are required to sample later in the week.

Samples were collected as follows:

August 5 between 13:40 & 13:59

August 9 between 9:10 & 10:31

The latest inspection of the drinking water facility took place on September 16, 2021. The facility Inspection
Risk Rating has not been received yet.

The following non-compliance was identified in the inspection report:
Question ID MRDW1075000. Do all Operators possess the required certification?
All operators did not possess the required certification.

DWI notes: An operator attending the site and acting as OIC on August 2™ 2021, and, acting as ORO on
August 3, 4% and 5%, 2021, did not have the required licence.

The operating authority notified the Ministry of this situation on August 6, 2021, indicating that operator’s
licence had expired on July 31, 2021, and though operator had made attempts the renewal did not occure until
August 6, 2021. This situation may well have been the result of the pandemic.

OCWaA indicates new procedures are in place. As of August 2021, training and licencing will be a regular topic
at all cluster meetings. Training reports are being prepared and presented quarterly to management detailing
staff’s current licencing and training needs. In addition, OCWA has begun providing monthly updates to
Management and Compliance based on OWWCO’s valid licenced operator reports. Furthermore, management
will take a more direct approach when dealing with operators who have let their license lapse. Direction will be
given to staff detailing their responsibilities while an operator awaits renewal of licence.

5|Page



i

2021 Annual Report
Manitowaning Water Treatment
AWQIs reported to the Ministry

Incident Paramet Result Unit of Corrective Action Corrective
Date er Measure Action Date
n'a n'a n/a n/a n'a n'a

SECTION 4: SECTION 11 REPORT

Information to be provided

Population Served

550

Does your Drinking-Water System serve more than 10,000 people?

No

Is your annual report available to the public at no charge on a web site on

the Internet?

Yes

Location where Summary Report required under O. Regl.) 170/03 Schedule
22 will be availabl

e for inspection,

Township of Assiginack,
Municipal Office

156 Arthur Street
Manitowaning, Ontario
POP 1NO

Number of Designated Facilities served:

0

Did you provide a copy of your annual report to all Designated Facilities

you serve?

NA

Number of Interested Authorities you report to:

0

Did you provide a copy of your annual report to all Interested Authorities

NA

you report to for each Designated Facility?

List all Drinking-Water Systems (if any), and their DWS Number which N/A
receive all of their drinking water from your system:

Did you provide a copy of your annual report to all Drinking-Water
System owners that are connected to you and to whom you provide all of N/A
its drinking water?

Indicate how you notified system users that your annual report is Public access/notice via
available, and is free of charge. newspaper

Indicate if you notified system users that your annual report is available Y
and is free of charge using an alternate method **®$

An Evoqua membrane filtration plant supplying water to the Town of Manitowaning drawing water from Lake
Huron, consisting of three membrane filter trains a chlorine contact reservoir, clear well and five high lift
pumps supplying the Town. Sodium Hypochlorite is used for primary disinfection as well as seasonally for
zebra mussel control in the raw water intake. The rated capacity of the system is 12.1 L/s. Wastewater from
backwash and filter cleans is neutralized and diverted to the sanitary sewer system.

Chemicals Used
Sodium Hypochlorite (12%) Disinfection and clean-in-place
Sodium Hydroxide Neutralization of wastewater
Citric Acid Clean-in-place
Calcium Thiosulphate (Captor) Dechlorination of reject water & wastewater

6|Page




)

2021 Annual Report
Manitowaning Water Treatment

Significant Expenses

Significant expenses incurred to
[1 Install required equipment
[X] Repair required equipment
[X] Replace required equipment

Work Date Comment
Order Completed
2497854 15-Oct-21 Pre-chlorination analyzer replacement — $3,710
2226000 12-Aug-21 Intake repairs and inspection — $16,266
2175894 07-Sep-21 Low lift pump 2 starter repair — $4,501
2131309 12-Oct-21 High lift pump 4 VFD repair — $24,849
2497878 (4-Jan-22 Replaced treated water turbidity analyzer

Adverse Water Quality Incidents

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe Drinking-
Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to Spills Action Centre

Incident Unit of . S LA
Date Parameter | Result Measure Comment / Corrective Action 3::?11
n'a n'a n'a na n/a n'a
Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03.
No. of Range of Total Range of HPC
Samples Range of E.Coli | Coliform Results | Number of Results
Collected HPC
Min # Max# |Min# |Max# | Samples Min# | Max #
Raw Water 52 0 6 0 35 0 N/A N/A
Treated Water 52 0 0 0 0 52 0 1
Distribution 104 V] 0 0 0 52 0 55
Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03
No. of Samples Range of Results Units of
Collected Minimum | Maximum | Measure
Turbidity — Filter 1 8760 0 0.14 (NTU)
Turbidity — Filter 2 8760 0 0.19 (NTU)
Turbidity — Filter 3 8760 0 0.10 (NTW)
Free Chlorine Residual - TW 8760 0 207 {mg/L)
Free Chlorine Residual, Distribution Location 1 104 0.94 1.96 (mg/L)
Free Chlorine Residual, Distribution Location 2 104 0.77 1.94 {mg/L)
Free Chlorine Residual, Distribution Location 3 104 0.95 1.95 {mg/L)
Free Chlorine Residual, Distribution Location 4 52 0.56 1.98 {mg/L)

7|Page



(9

2021 Annual Report
Manitowaning Water Treatment
Summary of additional testing and sampling carried out in accordance with the requirement of
an approval, order or other legal instrument,

Date of legal instrument ] Month Da Unit of

issued s LT LT Sampled Samp);ed —— Measure
Backwash (BW) Total Jan N/A mg/L
254-202 Suspended Solids (TSS) Feb N/A mg/L
Mar |  N/A mg/L
Issue Date: January 24, 25 mg/L annual average Apr N/A mg/L
2022 Quarterly samples when May N/A mg/L
discharging into Jun N/A mg/L
Expiry Date: January 23, Manitowaning Bay Tul N/A mg/L
2027 Aug | N/A mg/L
Sep N/A mg/L
Oct N/A mg/L
Nov N/A mg/L
Dec N/A mE/L
Annual Average mg/L

Summary of Inorganic parameters tested during this reporting period or the most recent sample

results

Sample Date Sample Result MAC No. of Exceedances
TREATED WATER {yyyy/mm/dd) MAC | 1/2 MAC
Antimony: Sb (ug/L) - TW 2021/01/19 =<MDL 0.9 6.0 No No
Arsenic: As (ug/L} - TW 2021/01/19 0.4 10.0 No No
Barium: Ba (ug/L) - TW 2021/01/19 12.7 1000.0 No No
Boron: B (ug/L) - TW 2021/01/19 15.0 5000.0 No No
Cadmium: Cd (ug/L) - TW 2021/01/19 0.003 5.0 No No
Chromium: Cr (ug/L) - TW 2021/01/19 0.25 50.0 No No
Mercury: Hg (ug/L) - TW 2021/01/19 <MDL 0.01 1.0 No No
Selenium: Se (ug/L) - TW 2021/01/19 0.12 50.0 No No
Uranium: U (ug/L) - TW 2021/01/19 0.168 20.0 No No

Sample Date | Sample Result MAC No. of Exceedances
TREATED WATER (yyyy/mm/dd)) MAC | 1/2MAC
Fluoride (mg/L) - TW 2019/01/08 <MDL 0.06 15 No No
Nitrite (mg/L) - TW 2021/01/19 =MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2021/04/14 <MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2021/07/12 <MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2021/10/12 <MDL 0.003 1.0 No No
Nitrate (mg/L) - TW 2021/01/19 0.179 10.0 No No
Nitrate (mg/L) - TW 2021/04/14 0.155 10.0 No No
Nitrate (mg/L) - TW 2021/07/12 0.127 10.0 No No
Nitrate (mg/L) - TW 2021/10/12 0.133 10.0 No No
Sodium: Na (mg/L) - TW 2019/01/08 6.37 20* No No

*There is no "MAC" for Sodium, The aesthetic objective for sodium in drinking water is 200 mg/L. The local Medical Officer of Health
should be notified when the sodium concentration exceeds 20 mg/L so that this information may be communicated to local physicians
for their use with patients on sodium restricted diets.

8|Page



(9

2021 Annual Report
Manitowaning Water Treatment

Summary of Lead testing under Schedule 15.1 during this reporting period

Number of Number of
Location Type Samples Range of Results MAC | Exceedances
Minimum | Maximum | (ug/L)
Distribution - Lead Results (ug/L) 6 0.02 0.12 10 0
Distribution - Alkalinity (mg/L) 6 66 75 n/a n/a
Distribution - pH In-House 6 7.78 8.29 n/a n/a

Summary of Organic parameters sampled during this reporting period or the most recent results

Sample Date Sample MAC Number of
TREATED WATER (vyyyy/mm/dd) Result Exceedances
MAC 1/2 MAC

Alachlor {ug/L) - TW 2021/01/19 | <MDL 0.02 5.0 No No
Atrazine + N-dealkylated metabolites {ug/L) - TW 2021/01/19 | <MDL 0.01 5.0 No No
Azinphos-methyl (ug/L) - TW 2021/01/19 | <MDL 0.05 | 20.0 No No
Benzene {ug/L) - TW 2021/01/19 | <MDL 0.32 1.0 No No
Benzo{a)pyrene {ug/L) - TW 2021/01/19 | <MDL 0.004 | 0.01 No No
Bromoxynil {ug/L) - TW 2021/01/19 | <MDL 0.33 5.0 No No
Carbaryl (ug/L) - TW 2021/01/19 | <MDL 0.05 90.0 No No
Carbofuran (ug/L) - TW 2021/01/19 | <MDL 0.01 90.0 No No
Carbon Tetrachloride (ug/L) - TW 2021/01/19 | <MDL 0.17 2.0 No No
Chlorpyrifos (ug/L) - TW 2021/01/19 | <MDL 0.02 | 90.0 No No
Diazinon {ug/L) - TW 2021/01/19 | <MDL 0.02 20.0 No No
Dicamba (ug/L) - TW 2021/01/19 <MDL 0.2 120.0 No No
1,2-Dichlorobenzene (ug/L) - TW 2021/01/19 | <MDL 0.41 | 200.0 No No
1,4-Dichlorobenzene (ug/L) - TW 2021/01/19 | <MDL 0.36 5.0 No No
1,2-Dichloroethane (ug/L) - TW 2021/01/19 | <MDL 0.35 5.0 No No
1,1-Dichloroethylene (ug/L) - TW 2021/01/19 | <MDL 0.33 14.0 No No
Dichloromethane (Methylene Chloride) (ug/L) - TW 2021/01/19 | <MDL 0.35 50.0 No No
2,4-Dichlorophenol {ug/L) - TW 2021/01/19 | <MDL 0.15 | 900.0 No No
2,4-Dichlorophenoxy acetic acid (2,4-D) (ug/L) - TW 2021/01/19 | <MDL 0.19 | 100.0 No No
Diclofop-methy! (ug/L) - TW 2021/01/19 <MDL 0.4 9.0 No No
Dimethoate (ug/L) - TW 2021/01/19 | <MDL 0.06 20.0 No No
Diquat (ug/L) - TW 2021/01/19 <MDL, 1.0 70.0 No No
Diuron {ug/L) - TW 2021/01/19 | <MDL 0.03 | 150.0 No No
Glyphosate (ug/L) - TW 2021/01/19 <MDL 1.0 280.0 No No
Malathion (ug/L) - TW 2021/01/19 | <MDL 0.02 | 190.0 | No No
2-methyl-4-chlorophenoxyacetic acid (MCPA) {(mg/L) - TW | 2021/01/19 { <MDL 0.01 50.0 N/A N/A
Metolachlor {(ug/L) - TW 2021/01/19 | <MDL 0.02 20.0 No No
Metribuzin (ug/L) - TW 2021/01/19 <MDL 0.3 20.0 No No
Monochlorobenzene (Chlorobenzene} (ug/L) - TW 2021/01/19 <MDL 1.0 10.0 No No
Paraquat (ug/L) - TW 2021/01/19 | <MDL 0.04 3.0 No No
PCB (ug/L) - TW 2021/01/19 | <MDL 0.15 | 60.0 No No
Pentachlorophenol (ug/L) - TW 2021/01/19 | <MDL 0.01 2.0 No No

9|Page




9

2021 Annual Report
Manitowaning Water Treatment

Phorate {ug/L} - TW 2021/01/19 | <MDL 1.0 | 190.0 | No No
Picloram {ug/L) - TW 2021/01/19 | <MDL 0.03 1.0 No No
Prometryne (ug/L) - TW 2021/01/19 <MDL 0.01 10.0 No No